
FY 2002 Project Commissioned by 
Ministry of Environment, Government of Japan

Technology Transfer Manual
of

Industrial Wastewater Treatment

March, 2003

Overseas Environmental Cooperation Center, Japan



Foreword 
 

This report was written to disseminate the knowledge and experience of industrial wastewater 
treatment technology accumulated over the years in Japan, as one part of an international 
cooperation project for environmental protection. Entrusted by the Ministry of the Environment 
in 2002, the Industrial Wastewater Treatment Technology Committee studied the scope and 
contents of the information provided by this report. 

Japanese industrial production has been contributing to the domestic and global economies. We 
[...]
・Sludge mass floating

Obstacles

 in solids/liquid separation



 102

bacteria or ozone. These methods aim at controlling the activity of aerobic sludge bulking bacteria 

by incorporating anaerobic operations into the aerobic process. The method of introducing 

anaerobic digestion as pre-treatment and incorporating a biological phosphorous removal process 

and denitrification process as well as that of a sludge reduction process using thermophilic 

bacteria or ozone are achieved together with energy recovery and sludge reduction. 

 

3. Dissolved Oxygen 

 The concentration level at which the oxygen concentration in the aeration tank is the 

ruling factor for the rate of biological reaction varies according to the affinity of the activated 

sludge to substrates, and it is estimated at 0.5 mg/ℓ. Over-aeration accelerates nitrification and 

causes, by denitrified nitrogen gas, sludge floating in the settling tank, as well as dispersing the 

sludge leading to deterioration of the effluent quality. These phenomenon are not direct results 

from the high concentration of dissolved oxygen, but are caused by a low BOD-MLSS load. 

Therefore dissolved oxygen level in the range from 0.5~2 mg/ℓ in an aeration tank is sufficient. 

The optimum DO level shall be determined on the basis of past operating data including 

problems such as sludge bulking. 

 

4. pH 

 pH in the aeration tank affects the action of the enzymes in the activated sludge. The 

optimum pH for activated sludge is normally in the range of 6~8 and deviation from this range 

causes deterioration. In wastewater treatment, in food processing factories the pH sometimes rises due to 

alkaline detergent, but it is neutralized by the bicarbonate which is produced in the reaction of carbon dioxide 

generated by the metabolism with carbonate and hydroxide. Low pH due to organic acids in wastewater 

is increased after acids are decomposed, and generated carbon dioxide is stripped out by 

aeration. Base anhydride created by oxidization of organic acids bases, reacting with carbon 

dioxide, produces bicarbonate which acts as a stable buffer, and then stabilizes the water at pH 

82）. Therefore, in the case of food wastewater treatment, the pH in an aeration tank is generally 

kept in the range of 6.6 ~8 without any pH adjustment, suitable for the activated sludge 

process.    

 

5. Temperature 

 Temperature affects reaction velocities in biochemical reactions. The relationships 



 103

between temperature and reaction velocity are predicted from experiments, and the velocity 

roughly doubles for each 10 ℃ increase in temperature (see Part II, Chapter 5, 5-1-1). 

Controlling the aeration tank temperature for seasonal fluctuations bears heavily on operation 

costs. The performance is generally secured by adjusting the MLSS concentration to optimize 

the BOD-MLSS load. For instance, the MLSS concentration should be increased to compensate 

for the decline of reaction velocity due to the low temperatures in winter, and it should be 

decreased to avoid oxygen shortages due to activating endogenous respiration in summer. 

When these adjustments cannot handle the performance deterioration, heating or cooling is 

required. Maintaining the temperature range for the activated sludge depends on the reaction 

parameters such as the substrates, DO concentration, and pH. The activated sludge process is 

stably operated at around 5 ℃ in cold area and at around 40 ℃ at the highest without any 

problems. 

 

6. Nutrients 

 Analysis of the bacteria ingredient shows that activated sludge requires the nutrients 

BOD, nitrogen, and phosphorus at the ratio of BOD: N: P=100: 5:1. In food processing 

wastewater, generally nitrogen is enough, but the phosphorous is insufficient. 

 

8.2  Anaerobic Biological Treatment 

1. Methane Fermentation 

 The methods by which biomass is held in anaerobic biological reactors are different. 

They are suspended in water, UASB, and fixed media. Items for control and measures for 

solving problems are summarized in Table 2-8-2. Though the anaerobic process is stable for 

loading fluctuation, when it is operated incorrectly, deviates far from the design condition, and 

normal performance stops, a long time is needed for recovery. Operation data shall be kept in 

good order, analyzed well, and used to prepare a control manual, as in the case of the aerobic 

process. Operation for both long-term and daily use will be greatly facilitated by such a manual.    

 

2. Denitrification3） 

 Denitrification is a successive process of nitrification and denitrification. Nitrification 

proceeds slower than denitrification and is sensitive to pH, temperature, DO, and other factors. 

Therefore, attention during operation is focused on nitrification. For example, as DO falling  



 104

Table 2-8-2 Major managing items, problems and measures in anaerobic treatment 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

down to 0.5 mg/ℓ limits further nitrification, the DO should be maintained so that it is not less 

than 2 ~ 3 mg/ℓ. If the alkalinity is insufficient, the pH in the nitrification tank decreases from 

the effect of the generated nitric acid. In the biological denitrification process, 3.57 mg/ℓ of 

alkalinity is produced through the stage in which the organic nitrogen is decomposed to 

ammonia. In the nitrification reaction, 7.14 mg/ℓ of alkalinity is consumed for 1 mg/ℓ NH4-N. 

In addition, 3.57 mg/ℓ of alkalinity is produced from 1 mg/ℓ NO3-N in the denitrification 

reaction. If wastewater contains enough alkalinity, the pH in the nitrification tank does not 

decline. If the alkalinity is insufficient, the pH goes down, but the nitrification rate does not 

decrease noticeably until the pH reaches around pH 6. When the pH declines further, it shall be 

adjusted by neutralization using an alkaline like NaOH. Nitrification bacteria, compared with 

microorganisms in activated sludge, is more sensitive to temperature, and the nitrification 

seriously deteriorates below 10 ℃ . As a measure to prevent deterioration, increasing 

nitrification bacteria concentration is economical, but warming the nitrification tank becomes 

necessary if it is difficult. 

Control items Control levels Measures

Temperature in anaerobic ・lowering temperature for energy

 reactor  saving at off-operation

・neutralization by alkaline

・if neutralization effect is poor, load

 shall be reduced

effluent qualities start to  ・lowering load

deteriorate gradually when VFA

 exceeds more than 200～300 mg/

ORO
7)  -100～ -400 mV ・securing of anaerobic conditions

0.35 Nm
3
/kg removed TOC ・load adjustment

・total gas volume decrease ・temperature and pH adjustment

Gas generation  at high pH

・methane concentration

 increase at lower pH

references figures4) ・increase pH

  (dependency on conditions) ・Settlement of sulfide by ferric 

Mg
++

　1,900mg/  chloride

Hazardous materials Ca
++

　4,800mg/ ・alternation of neutralizing agent

inflow K+  　4,800mg/   NaOH→Mg(OH)2

Na
+
　7,400mg/

NH4-N  5,000～7,000mg/  (as

 actual record)

SO4
-　

　COD/SO4　＞7.5～20

・pH neutralization by alkalinity under

 plug-flow

・reducing circulation

Clogging with sludge
5) ・scouring by nitrogen gas purging 

 (fixed bed reactor)  (1～2 /year)

6.5～7.5

granular sludge carry -over

void volume rate: 60～85 %

pH

Organic acids
6)

Sludge carry-over (UASB)

30～39 ℃



 105

REFFERENCES 

1) Hasegawa, S. Diagnosis of Bulking and Practical Measure, The Best Treatment of Food 

Processing Wastewater Handbook, p 357 (Science Forum, 2002). 

2) Eckkenfelder, W. et al. Biological Waste Treatment (translated by Iwai), p 68 (Korona, 1965). 

3) Hashimoto, S. et al. Advanced Activated Sludge Process, p 71 (Sangyo Yosui Chosa Kai, 

1986). 

4) Takamura, Y. et al. Anaerobic Treatment Facility, The Best Treatment of Food Processing 

Wastewater Handbook, p 110 (Science Forum, 2002). 

5) Hogetsu, A. Et al. Biomass Control in a Fixed Bed Anaerobic Reactor, J. Fermentation and 

Bioengineering, Vol. 67, No. 3, p 200 (1989). 

6) Hogetsu, A. Et al. Effect of temperature in Anaerobic Digestion, Environment Engineering, 

Vol. 30, No. 1 (1989). 

7) Hogetsu, A. Feature and Application of Anaerobic Digestion under Comparison with Aerobic 

Process, Environment Engineering, Vol. 19, No. 12 (1990). 

 



 

 

 

 

 Part  3 Examples of Food Processing  
  Wastewater Treatment 

 



 107

Part  3  Examples of Food Processing Wastewater Treatment 

 

 

Chapter 1  Raw Food Material and Wastewater from Production Process  

1.1.  Products and Characteristics of Wastewater 

 The characteristics and volume of wastewater discharged from food processing 

factories vary with the products and production procedures. In factories like accompanying 

dishes makers and beverage makers, due to changes of products and/or production the 

wastewater fluctuates in characteristics and volume. Starch making factories in Hokkaido and 

sake breweries produce for a specified period of the year and only generate wastewater then. 

Almost all the wastewater in food processing factories is treated using a biological treatment 

process. The wastewater qualities and treatment methods are summarized in Table 3-1-1. The 

characteristics of wastewater from food processing factories are characterized by high BOD, SS, 

and oil concentrations as well as emitting smells from acidification. When aerobic or anaerobic 

biological processes are applied to wastewater treatment in food processing factories, removing 

oils and solids prior to the biological process is important for preventing them from disturbing 

the treatment. 

 

1.2  Treatment Process Selection 

 When construction of a wastewater treatment plant is planned in food processing 

factories as well as in other industries, the wastewater properties, site conditions of the 

wastewater treatment plant, and economical efficiency of the treatment shall be considered for 

selecting the treatment process. The basic flow in food processing factories is the regulation, 

aeration, and settling tanks. Although activated sludge and the lagoon were the most widely 

used processes before the beginning of the 1990s, new processes offering improved capability, 

lower cost performance, and better care for the environment have taken their places in recent 

years. A representative type is anaerobic treatment, which has enabled economically stable 

treatment, owing to the development of technology for drastically upgrading the anaerobic 

microorganism holding density. As the result, direct discharge of effluent from the process to the 

sewer has been permitted where sewerage systems are available. As wastewater from food 

processing factories contains a high portion of organic matter, a hybrid system combining 

anaerobic and aerobic processes with anaerobic pre-treatment can contribute to substantial  



 108

Table 3-1-1 Typical industrial wastewater characteristics and treatment methods 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

energy savings by producing methane gas. One defect in the activated sludge process is sludge 

bulking. New technologies, however, such as the floating media biofilm activated sludge process 

and the activated sludge process equipped with UF membrane instead of the settling tank, 

have been developed to prevent bulking problems. The effluent standards have lately become 

more stringent, and the nitrogen removal requirement is being specially strengthened. 

Denitrification processes have been dramatically improved by developing the technology of the 

single-phase sludge circulating denitrification process and equipment like floating medias 

holding high-density anaerobic microorganisms. Advanced treatment including 

coagulation-sedimentation, high-rate sand filtration, and dissolved air floatation is used for 

removing BOD, COD, and SS. For removing color, coagulation-sedimentation, ozonation or 

Typical treatment

pH BOD COD SS Oil N P Color Others methods

Brewery ○ ○ ○ AS, AD

Beverage ○ ○ AS, AD

Vegetable oil ○ ○ ◎ OS, AS, AD,

Milk/daily product ○ ○ AS

Starch ○ ○ ◎ AS

Daily dishes ○ ○ AS

Confectionary ○ ○ AS

Petroleum Refinery

refinery Deforming

Petrochemistry ○ ○ ○ N,　FL, AS, AD

Chemical fertilizer ○ ○ ○ ○ ◎ ◎ N,　AS, DN, PR

Polymer chemistry ○ ○ ○ N,　AS, AD

Organic chemistry ○ ○ ○ ○ N,　FL, AS, AD

Oil/fat ○ ○ ○ OS, FL, AS

Pharmaceuticals ○ ○ ○ AS

Blast furnace ○ ○ CS, FI

Steel, hot mill ○ ○ ○ OS, FI,CS, FI

Col mill ○ ○ N, FI

Cokes ○ ○ ○ ◎ ○ phenols N, OS, AS、FI

SKP ○ ○ ○ ○ smell IC, AS

KP ○ ○ ○ ○ smell CS, FL, BL

SCP, CGP ○ ○ ○ ○ smell CS, FL、AS, IC

Washing/screening ○ FL, AS

Desizing ◎ ○ ○ CS, FL, AS

Scouring ○ CS, FL,　CH

Bleaching ○ CS, FL,　CH

Dyeing ○ ○ N, CS, FL、O3 

Semiconductor ○ ○ ○ fluoride N, AS, CS, FI, MF, O3

Automobile ○ FL, FI, MF

Plating ○ cyanide N, FL, CS,　CH, O3 

Wool ○ ○ ○ CS, AD、IC 

Synthetic fiber ○ ○ ○ N, CS, FL, AS

Remarks: (1) treatment methods, N: neutralization, FI: Filtration, OS: oil separation, CS: coagulation-settling

                                            FL: dissolved air floatation, AS: aerobic biological treatment, 

                                           AD: anaerobic biological treatment, MF: membrane separation, 

                                           CH: chemical treatment, O3: ozonation, chlorination, IC: incineration

                                           DM: denitrification, PR: phosphorous removal,  BL: black liquor recovery

              (2) specifically heavily polluted items are marked by ◎

              (3) in case of advanced treatment, filtration, activated carbon absorber and membrane separation are

                   provided in addition to above unit operations

Industries Wastewater
Major pollutants

OS, AS, AD,

Steel

Paper/pulp

Food

Chemistry

○ ◎

Dyeing

Machinery

Fiber

smell



 109

ozonation with ultra violet radiation, and activated carbon adsorption are used. For treating 

excess sludge, which has a rapidly rising disposal cost, biological wastewater treatment 

processes, which generate almost no sludge, have been put into use. Where wastewater 

qualities and effluent standards are conditioned favorably, sludge generation can be made close 

to zero. Figure 3-1-1 shows the conceptual relations among the effluent qualities, site conditions, 

purpose of treatment, and process flow. 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 3-1-1 Treatment systems and treatment requirements in food processing wastewater 

Equalization

tank
・Flow/ equalization

・Qualities/ equalization

・Residual Cl2 decompose

・２４hr feed

・Agitation

・Smell prevention

・Energy recovery

・Excess sludge reduction

・Expansion measure

・System simplification

Anaerobic

reactor

Conventional

activated sludge

process

Sewerage available

area

Lagoon

・High content of saccharide

・Bulking

Plug flow type

aeration tank

Contact

biological

oxidation tank

Discharge to public

water area

High conc. oil

DAF
High conc. SS

Coagulation-

settling tank

・SS removal

・P removal

Removal

N, P
BOD

removal

・BOD removal

・SS removal

Effluent

reuse

Membrane

separator

Sand filter

・Denitification unit

・P removal unit

Activated

carbon

absorber

Wastewater

Excess sludge

reduction

・Thermophilic sludge

reduction process

・Ozonation sludge

reduction process

Settling tank

・BOD removal

・COD removal

Discharge to

sewer

Effluent

reuse

Treated

water



 110

Chapter 2  Beverages 
2.1  Wastewater Volume and Qualities 

 As the raw water qualities used in beverage factories significantly affect the products, 

better quality water than tap water is used as the raw material, after being treated by chemical 

dosing coagulation, sand filtration, activated carbon filtration, degasification, and other 

processes. As shown in Figure 3-2-1, carbon dioxide gas, sweeteners like sugar or syrup and 

flavors are dissolved into the water. Much of the wastewater comes from washing and rinsing 

cans, bottles, cleaning equipment, containers, floor, etc. Although wastewater volume varies 

with the products and factories, water 10 times the product ingredients is generally needed and 

has to be treated. As a standard１）, the wastewater volume is about 50 m3  for producing 1,000 

standard containers. Carbonated drink ingredients are shown in Table 3-2-12）. Wastewater 

qualities are shown in Table 3-2-22）. As the table clearly shows, wastewater is alkaline because 

alkaline detergents are used in washing.  Since BOD and SS concentration are high, direct 

discharge into public waters without treatment causes environmental pollution.  

 

 

 

 

 

 

 

 

Figure 3-2-1 Carbonated beverage manufacturing process and wastewater 

Table 3-2-1 Properties of carbonated drink 

 

 

 

Table 3-2-2 Wastewater properties in carbonated drink factories 

 

 

 

Water treatment

plant

(Activated carbon

absorber)

Refrigerator

CO2 injector

Bottle

washing

・Sirup filtration

・Bottle stopper

Labeling

Sirup tank

Sirup filtration

Sirup mixer

Packing

Equipment,

floor washing

Product
CO2 generator

Waste

Coke 67,400 114,900 1,526 2.4

Pepsi Cola 79,500 122,000 1,466 2.5

Canada Dry 64,500 101,300 3,150 2.4

Carbonated drink
(mg/ ） (mg/ ）

Total acidity

(mg/ ）
pH

BOD Total solids

A １０．６～１１．４ 390 380 170

B １０．０～１１．２ 250 660 160

C １０．４～１１．２ 220 250 340

Average 290 430 220

SS

(mg/ ）

Total alkalinity BOD

(mg/ ）
 Factories pH

(mg/ ）



 111

2.2  Example of Actual Treatment3） 

1. Design Condition 

Main product          Coke 

Containers            Glass bottles, plastic bottles, cans 

Wastewater volume            4,000 m3/d, hourly peak flow 300 m3/h 

Wastewater qualities   BOD   400 mg/ℓ (daily average) 

            pH     5.8~11.0 

                       SS     50~70 mg/ℓ 

Effluent qualities       BOD   30 mg/ℓ (daily average) 

            pH     7.0~8.0  

                       SS     20~30 mg/ℓ 

 

2. Process 

 As this factory was located in an area where the effluent standards were lenient and 

sufficiently wide space was available for wastewater treatment plant, the lagoon process was 

adopted due to the ease of operation and limited sludge generation. Figure 3-2-2 shows the 

wastewater treatment scheme. After large floating solids are removed in the grid-oil separator 

tank, the raw water flows into the lagoon, where it is oxidized and decomposed by the activated 

sludge therein. As the lagoon is 20,000 m3 in total capacity and uses 5 days detention time, the 

BOD-MLSS load is 1/5~1/10 of the conventional activated sludge process. The endogenous 

respiration is accelerated and limited excess sludge is generated. The lagoon is divided into four 

parts, and the aerator in each part is intermittently operated for supplying oxygen and 

agitating the water. The last part of the lagoon plays a dual role, the final upgrading of the 

quality by aeration and removing the sludge by settling. Aeration is given for 4~7 hours a day 

and the supernatant, relieved of sludge, is discharged from a gate taking 12 hours during the 

aeration halt, while part of the finally settled sludge is returned by pumping to the first part of 

lagoon. As the wastewater tends to be short of nitrogen and phosphorous, nutrients for 

activated sludge, urea, and phosphate ammonium are dosed as supplements.  

 



 112

 

 

 

 

 

Figure 3-2-2 Schematic flow of  Carbonated beverage manufacturing wastewater treatment 

 

3. Performance Results 

 Although this wastewater treatment facility is located in Sapporo where the outdoor 

temperature goes down to nearly -15℃ in winter, the water in the lagoon is kept at 8℃ due to 

the high raw water temperature. Good treatment is achieved throughout the year. Typical raw 

wastewater quality is shown in Table 3-2-3. The average, maximum, and minimum effluent 

qualities of the year are shown in Table 3-2-4. No sludge has been drained since 1974 when the 

operation started. 

Table 3-2-3 Raw wastewater properties (monthly average) 

 

 

 

Table 3-2-4 Treated water quality in carbonated drink wastewater treatment 

 

 

 

 

2.3  Considerations in Operation and Maintenance 

 Though the lagoon process is operated easily, sludge bulking tends to occur. It is 

important to maintain a well-balanced ratio of BOD, N, and P control the bulking. As the 

process is operated under low BOD-MLSS load conditions, the nitrogen in raw wastewater is 

oxidized into nitrate and then reduced to nitrogen gas under anoxic condition in the final part of 

the lagoon. Micro fine nitrogen bubbles adhering to sludge particles cause poor settling and 

carry-over of the sludge. This sometimes results in effluent quality deterioration and 

performance degradation due to MLSS reduction. 

Raw wastewater
Wastewater

tank

Effluent

Sand, oil

separator

Lagoon basin

No.1 No.2 No.3 No.4

1,2 10.1 320 162 3.8

3,4 10 175 151 16.6

pHLine
COD

(mg/ ）

BOD

(mg/ ）

SS

(mg/ ）

Temp. Water pH COD BOD DO SS Trans- Coli

℃ temp. （ｍｇ/ ) （ｍｇ/ ) （ｍｇ/ ) （ｍｇ/ ) parent form

℃ (No./1m )

Yearly average 10.7 16.7 7.3 9 2.6 4.5 4.3 40 105

Maximum 33 25.4 7.6 11.3 5.4 9.2 11.3 50 279

Minimum -15 8.5 7.1 7.8 1.6 1.7 2.4 20 2

Items



 113

REFFERENCES 

1. Ide, T. Industrial Wastewater and Treatments, p 423 (Gihodo, 1978).  

2. Sotoike, R. Water and Wastewater Handbook, p 781 (Maruzen, 1992). 

3. Aihara, R. Current Situation of Wastewater Treatment in Beverage Factories, The Best 

Treatment of Food Processing Wastewater Handbook, p 278 (Science Forum, 2002). 

 

Chapter 3  Breweries  
3.1  Beer 

3.1.1  Wastewater Volume and Qualities 

 In the beer brewing process, malts, rice, and cornstarch are fed as supplemental raw 

materials into the breeding tank and saccharized. The malt liquid, then dosed with hops, is 

filtered. The filtrate, after heat-processed in a boiling caldron, cooling down to 7~10 ℃, and 

being dosed with yeast, is fermented for 7~10 days before becoming the final product. The 

quality and volume of wastewater vary with the brewing process and if there is a malt 

producing process because some beer breweries now use dried malt mass-produced at 

malt-producing factories elsewhere. Figure 3-3-1 shows all the production lines and wastewater 

discharge points. A large volume of wastewater containing high BOD and SS is discharged from 

the stage of screw-press-dewatering filtered residues after the breeding tank, and the 

dewatered residue is fed to livestock because of high nutrient contents. Wastewater with high 

BOD and SS comes out of the hop separation tank too. After fermentation in the main 

fermentation tank, yeast is separated, washed, and reused. Part of it is also reused for food, 

medicine, and other uses. These processes, consuming water for washing and rinsing, are a 

main source of wastewater. Beer is aged in the after-fermentation tank washed after periodical 

draining of settled yeast, discharging wastewater. In the final filtration process residual yeast, 

insoluble proteins, tannins, and other items are removed from the brewed beer. Diatomite used 

in the process is washed out into the washing water of filter equipment, separated at the inlet of 

the wastewater treatment plant, and disposed of as solid waste. Heat sterilization is not applied 

for draft beer production. Therefore, a large quantity of wastewater is generated from washing 

filter equipment, as it is very important for microbial control of the product. The last production 

stage is bottling. The recovered bottles and casks are washed with alkaline and acid detergents, 

and residual beer and labels come out into the wastewater. The standard wastewater volume is 

generally about 10~20 times the beer produced1）. 



 114

 

 

 

 

 

 

 

 

 

Figure 3-3-1 Beer brewery and wastewater discharges 

 

3.1.2  Example of Actual Treatment  

1. Design Condition 

Wastewater volume           7,000 m3/d (brewing=5,400 m3/d, bottling=1,600 m3/d)  

Wastewater qualities   BOD   1,500 mg/ℓ( brewing=1700 mg/ℓ, bottling=300 mg/ℓ) 

            SS       65 mg/ℓ( brewing=800 mg/ℓ, bottling=150~300 mg/ℓ) 

Effluent qualities     BOD   ＜20 mg/ℓ(anaerobic effluent <200 mg/ℓ, activated sludge 

effluent ＜20 mg/ℓ) 

            SS    ＜20 mg/ℓ(anaerobic effluent <200 mg/ℓ, activated sludge 

effluent ＜20 mg/ℓ) 

 

2. Process 

 This factory had treated previously wastewater with the activated sludge process and, 

when expanding production and after reviewing the performance, added an anaerobic 

treatment process in order to cope with the increased production and reduce the wastewater 

treatment cost. Figure 3-3-2 shows the schematic flow diagram. In the screening chamber, 

floating solids are removed from the 7,000 m3/d wastewater, mixture of wastewater from the 

brewing, bottling, and canning processes, and the wastewater flows into the equalization tank. 

There it is divided into two parts, a part of 6,400 m3/d for the newly built anaerobic treatment 

plant and another part of 600 m3/d for the old activated sludge plant. Wastewater for the 

anaerobic treatment is removed of SS with the dissolved air floatation unit (DAF), neutralized 

by sodium hydroxide or hydrochloric acid, and then fed into an anaerobic treatment reactor 

Barley Malt
Steeping・

germinating
Milling

Mashing

tank

FiltrationSedimentation

tank

Cooling Main

fermentation

Post

fermentation
Filtration

Packing

Products

・bottle　・ cask

Drying

Draft beer

Sub raw material

・rice

・cornstarch

Boiling

Hop

Wastewater

Yeast

Wort

Bottle

 washing



 115

where the inner temperature is kept at 36℃ by steam heating. Methane gas generated in the 

anaerobic treatment reactor is desulfurized, stored in a gas holder, and used for fueling the 

boiler. Scum separated by DFA is returned to the aeration tank to reduce the volume. While 600 

m3/d wastewater for aerobic treatment flows into the aeration tank, the sludge is removed from 

the settling tank, mixed with the effluent from the anaerobic process, and then discharged into 

the sewer. Excess sludge (granule sludge) generated in the anaerobic treatment reactor is 

stored for making up the loss due to granule runoff. Excess sludge from the activated sludge 

process is thickened in the thickener, dehydrated, and then hauled out as industrial waste.         

 

 

 

 

 

 

 

 

 

Figure 3-3-2 Schematic flow of beer brewery wastewater treatment 

 

3. Performance Result1） 

 As the anaerobic process plays the main part of the wastewater treatment here, 

explanation of the aerobic process is omitted. Specifications of the anaerobic treatment facility 

are described in Table 3-3-1. The sludge load in the table means the BOD load of the sludge 

(granules) in the anaerobic treatment reactor, which is an important indicator for operation 

performance. Figure 3-3-3 shows the relations between the BOD-sludge load, temperature, and 

BOD removal rate. It is seen that if the temperature in the reactor drops, then the BOD 

removal rate falls down by about 5%. The figure also shows that if the temperature in the 

reactor is kept at 28℃ or above, stable performance will be secured up to 0.6 BOD - sludge load 

(kg BOD/kg VSS・d). The BOD-sludge load in this plant is usually around 0.3 (kg BOD/kg 

VSS・d) and more than 90% of BOD removal is stably achieved at all times. Figure 3-3-4 shows 

the effluent quality under the influent’s fluctuating load for 3 months, and it clearly indicates 

the stability of performance in spite of the fluctuations. 

Wastewater Screen
Equalization

tank
Heat

exchanger Anaerobic

reactor

Desulfurizer

Gas

holder
Boiler Steam

DAF

Aeration

tank
Settling

tank
Effluent

SteamHcl NaOH・Coagulants

・Coagulant aides

Thickener Dehydrator
Dewatered

cake

Scum

DAF: Dissolved air floatation unit



 116

Table 3-3-1 Performance of anaerobic treatment in beer brewery wastewater 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3-3-3 BOD-MLSS versus over BOD removal rate 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3-3-4 BOD-MLSS load and BOD removal rate in beer brewery wastewater treatment 

Temperature in reactor

pH in reactor

Sludge load

Influent BOD

Effluent BOD

Influent SS

Effluent SS

BOD removal rate

Items Specifications

１１７mg/

１３５mg/

３５．５℃

7.2

０．３１kg　BOD/kg VSS/ｄ

１，４２０mg/

１０４mg/

93%

0.00

0.20

0.40

0.60

5/23 5/29 6/4 6/10 6/16 6/22 6/28 7/4 7/10 7/16 7/22 7/28 8/3 8/9 8/15

0

500

1000

1500

2000

5/23 5/29 6/4 6/10 6/16 6/22 6/28 7/4 7/10 7/16 7/22 7/28 8/3 8/9 8/15

60

70

80

90

100

5/23 5/29 6/4 6/10 6/16 6/22 6/28 7/4 7/10 7/16 7/22 7/28 8/3 8/9 8/15'95-6/5   12     19      26     7/3    10     17     24     31     8/7    14     21     28

M
L
S
S
 l
oa

d

(k
g
B

O
D

/
kg

V
S
S
・d

)

B
O

D

(m
g
/L

)
B

O
D

 r
em

o
va

l

(％
)

60

70

80

90

100

0 0.2 0.4 0.6 0.8 1 1.2

BOD-MLSS load 〔kgBOD/kgVSS・d〕

B
O

D
 r

e
m

o
va

l 
〔
%
〕

●　'94.9～10   33 ～ 37℃
○　'94.11～'95.3  28 ～ 32℃
●　'95.6～8   34 ～ 37℃



 117

3.1.3  Considerations in Operation and Maintenance 

 Two anaerobic methods are used in treating industrial wastewater. They are the 

UASB (Up-flow Anaerobic Sludge Blanket) process using microbial granulation and the fixed 

bed process using microbial biofilm on the surface of media. Though the UASB process can hold 

more anaerobic microorganisms per volume than the fixed bed process and makes a higher 

loading rate operation possible, it contains the risk of granule runoff. The major cause of 

granule runoff is that adherence of SS in raw wastewater to the granules makes it difficult to 

separate the gas bubbles from the granules. The relation between SS in influent raw 

wastewater and granule runoff from the reactor is shown in Figure 3-3-5. The allowable SS 

weight in influent raw wastewater shall be less than the weight of the multiplying granules in 

the reactor, which is 400 mg/ℓ in this case.  

 

 

 

 

 

 

 

 

 

 

 

Figure 3-3-5 Relations between influent SS and wash-out granule SS 

 

3.2  Sake    

3.2.1  Wastewater Volume and Qualities 

 The relation between the process of brewing sake and generating wastewater is 

shown in Figure 3-3-6. Rice polisher washes rice bran off from polished rice, and starch flows 

out from the operation. As the major pollutant portions in sake breweries are discharged here, 

the pollutants for the wastewater treatment depend significantly on the volume of water used 

in the washing operation. Efforts to remove rice bran from polished rice by rotary shifters or dry 

rice polishers prior to washing have been made lately in order to reducing the wastewater 

 

0

50

100

150

0 500 1000 1500

 Influent SS (mg/ )

W
as

h
-
o
u
t 

gr
an

u
le

 S
S
 (
m

g/
)



 118

volume and concentration. Wastewater re-circulation, definitely contributing to reducing the 

volume and load for the settling tank, makes operating wastewater treatment easier, although 

it raises the concentration. Other wastewater comes from the bottling process and washing 

equipment. As washing recycled bottles is outsourced now and the BOD of wastewater from 

washing bottles is as low as a few mg/ℓ, it can usually be discharged after pH adjustment. The 

wastewater volume is generally about 20~30 times the sake as a rough standard２）.           

 

 

 

 

 

 

 

 

 

 

Figure 3-3-6 Sake brewing process and wastewater 

 

3.2.2  Example of Actual Treatment 

1. Design Condition 

Wastewater volume       250 m3/d (rice-wash-wastewater: miscellaneous wastewater= 120 

m3/d: 130 m3/d) 

Wastewater qualities   BOD   750 mg/ℓ   (rice-wash-wastewater 4,000 mg/ℓ) 

            SS     120 mg/ℓ   (rice-wash-wastewater 5,000 mg/ℓ) 

Effluent qualities       BOD   ＜20 mg/ℓ 

            SS     ＜30 mg/ℓ 

 

2. Process 

 The wastewater treatment plant is located in an area surrounded by a good natural 

environment, and advanced treatment is incorporated into the plant. The schematic flow is 

shown in Figure 3-3-7. Solid contents in the wastewater from rice washing are separated in the 

coagulation-sedimentation tank and the supernatant is sent, together with miscellaneous 

Rice
Rice

polisher,
wetting

Rice
steaming

Fermentation

Sake
yeast

Main
mash

Maturing
unrefined sake

Squeezing Sake Filtration

Heating Storage Bottling

Product

Yeast

Malted
rice

Bottle
washing Equipments,

floor
washing

wastewater

Polished
rice

Wastewater

Wastewater



 119

wastewater, to the aeration tank. The effluent from the activated sludge process, after 

separating SS in the coagulation-sedimentation and sand filtration tanks, is processed through 

activated carbon and chlorinated before it is discharged into the river. As the sake brewing 

wastewater tends to be short of nitrogen and phosphorous, urea and phosphate ammonium are 

dosed as supplement nutrients. Sediment materials from rice-wash-wastewater are used for 

livestock feed after being coagulated, thickened, and dehydrated by dosages of harmless 

coagulants.    

 

 

 

 

 

 

 

 

 

Figure 3-3-7 Schematic flow of rice washing wastewater 

 

3. Performance Results 

 BOD and COD in the wastewater from washing rice can be substantially removed by 

coagulation–sedimentation. The test results of the properties of sampled wastewater and 

settlability are respectively shown in Table 3-3-2 and Table 3-3-3. The wastewater was sampled 

just after washing the rice and the removal rates of BOD and COD by 

coagulation-sedimentation were about 85% and 80%. The rates are lowered as time elapses, 

due to fast putrefaction of the wastewater. When the same testing was made for samples 

collected 48 hours after washing the rice, the removal rates of BOD and COD were down to 35% 

and 56%. These changes were caused by the solid contents in the wastewater being solubilized, 

and changing to soluble BOD and COD, and they made coagulation difficult. A test result of 

coagulating the wastewater is shown in Figure 3-3-83）. The results show that SS coagulated 

with PAC 250 as a coagulant, and nonionic polyelectrolyte as a coagulant aid settles it very 

speedily. In this factory, the effluent BOD of activated sludge process is around 10 mg/ℓ, and 

then it is lowered down to a few mg/ℓ through the advanced treatment system. 

Coagulation-

settling

Sand

filter

Equalization

tank

Aeration

tank

Activated

carbon filter

Dehydrator

Settling

tank

Effluent

Dewatered
cake

Livestock

feed

Chlorination

tank

Rice washing

wastewater

Coagulation-

settling

Dehydrator



 120

Table 3-3-2 Rice-wash-wastewater properties for experiment 

 

 

Table 3-3-3 Coagulation-settling test result for rice-wash-wastewater 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3-3-8 Settling test result of coagulated rice-washing-wastewater 

 

3.2.3  Considerations in Operation and Maintenance 

 The important factor for securing continuous and stable performance in wastewater 

treatment is pre-treatment by coagulation-sedimentation. As described above, SS shall be 

coagulated, settled, thickened, and taken out of the treatment system before the wastewater 

Condition:　pＨ 7.0, PAC250A 390mg/ ,  Konan Floc ３０００S 10mg/

0

50

100

150

200

250

300

350

1 2 3 4 5 6 7 8 9 10 11

Settling time (hr)

S
lu

dg
e
 s

u
rf

ac
e
 h

e
ig

h
t 

(c
m

)

Appearance

Cloudy 6.6 717 990 1,250

pH SS (mg/ ） COD (mg/ ） BOD (mg/ ）

Alum PAC Noah Konan- Floc Settle- Floc pH SS COD BOD

250A Floc  stability ability volume （ｍｇ/?) （ｍｇ/?) （ｍｇ/?)

1 200 ー 58 10 C C 10 6.8 ＜５０ 230 215

2 300 ー 105 10 C C 12 6.7 ＜５０ 209 216

3 400 ー 150 10 B2 B2 15 6.8 ＜３０ 196 215

4 500 ー 200 10 B１ B1 16 6.8 ＜３０ 191 208

5 1,000 ー 365 10 B3 B3 26 6.8 ＜３０ 179 185

6 ー 200 15 10 C C 10 7 ＜５０ 213 232

7 ー 300 25 10 C C 12 6.8 ＜３０ 219 232

8 ー 400 42 10 B B 15 6.9 ＜３０ 213 232

9 ー 500 58 10 B B 16 7 ＜３０ 213 221

10 ー 1,000 94 10 C C 23 6.8 ＜３０ 196 212

Remarks: coagulation states, settlability: B: good, B1: better than B, B3 best, C: normal 

Run

Chemical dosage volume （ｍｇ/?) Coagulation states Effluent qualities



 121

starts putrefying. Moreover, the settlability of activated sludge in sake brewing factories is 

inherently poor. This is due to the dispersion, poor settlability, and poor compaction of sludge 

caused by the viscosity from delayed polysaccharide decomposition, which originates from the 

nitrogen shortage in the wastewater. This phenomenon is called sludge bulking. Sludge bulking 

in sake brewing wastewater treatment is different from other bulking as the number of 

filamentous bacteria is few and viscous froth forms in the aeration tank. Adding nitrogen and 

bulking inhibitor effectively solves the problem. As most sake production is limited seasonally, 

wastewater is not generated for many months. For ready re-starting of wastewater treatment, 

molasses and rice bran are fed as nutrients during the off seasons to maintain the sludge 

activity. If a sewage treatment plant or wastewater treatment plant using activated sludge is 

located nearby, another method is importing live sludge a few days before start up, putting it in 

the emptied aeration tank, and acclimatizing it by feeding nutrients like rice bran to prepare it 

for receiving wastewater. 

 

REFFERENCES 

1. Ikemoto, H. Panbic-G Application to Beer Brewing Wastewater, Shinko Pantec Technical Rep. 

Vol. 39, No. 2 (1996). 

2. Sotoike, R. Water and Wastewater Handbook, p 774 (Maruzen, 1992). 

3. Sono, K. Rice-Washed-Wastewater Treatment, Japan Brewing Association Journal, 67, 376 

(1972). 

 

Chapter 4  Oils and Fats 
4.1  Wastewater Volume and Qualities1） 

 Vegetable oils are produced from rapeseed, corn, and soybean by the processes shown 

in Figure 3-4-1. The production line consists of two processes, extracting oils from raw materials 

and refining the extracted oils. The vegetable oil expression methods of industrial scale are 

classified into the expression, extraction, and expression-extraction methods. The expression 

method squeezes oils out of dried and heat-treated raw materials, leaving 4~7% oil content. The 

extraction method extracts oils from heat-treated raw materials using normal hexane as 

solvent. The expression-extraction method is a series of the expression and extraction methods. 

In the refining process, dust, saccharides, proteins, gummy substances, fatty acids, pigments, 

smelling substances, and other such items are removed. Phosphoric acid, sodium hydroxide, 



 122

and water are used in the process. Filtration aid is also dosed to improve filtration and refining. 

Water consumption volume per unit of raw material varies with the production capacity level of 

the vegetable oil manufacturing factory. Table 3-4-1 shows the annual production capacity level, 

percentage of consumption classified by different water sources (drinking, industrial, 

recirculated, sea, etc.), and the consumption volume per unit of raw material. The consumption 

volume per raw material unit varies from 30~80 m3/ton. Table 3-4-2 shows the annual 

production capacity level as well as the percentage of consumption classified by different 

processes and usages (cooling, production process, bottle washing, boiler, sanitary, etc.). 

Consumption in the production processes is relatively low percentage-wise except for cooling, 

and most of the wastewater comes from deacidifying and deodorizing operations in the refining 

process. Wastewater qualities generated by deacidifying and deodorizing operations are shown 

in Tables 3-4-3 and 3-4-4.  

 

 

 

 

 

 

 

 

 

 

 

Figure 3-4-1 Schematic flow of vegetable oil processing and wastewater 

Table 3-4-1 Plant scales and water consumption in vegetable oil manufacturing 